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Client: TANG ENG IRON WORKS CO., LTD./E&#E T MmN BRAT
e No 4. Yanhai 2nd Rd., Hsiao Kang, Kaohsiung 81260, Taiwan, R.O.C.
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Test Item: 1 metal, metallic/ €8, B €
Hin #aa :
Identification: A5 Stainless Steel / 304 (S8565)
i 5 25
Delivery condition: apparent good/9pERE ¥ Date of Receipt: 2017-12-05
HIENT FIEEH (5. H):
Testing location: TUV Rheinland Hong Kong Ltd.
Y E
Test specification: Testing according to customers specification for the following parameters:
PP =k Nickel Release / 2L £
Test result: The test results are the measurements, stated in the test report / 52 BRI RS
iR
tested by / /N S checked by:/ ZZ A 5.
[ N |
/ : — ~ 7
2017-12-27 Anne Chen 2017-12-27 Carl Chang
/Coordinator /Department Manager
Date Name/Position Signature Date Name/Position Signature
=2/ HE B E # =21 HE B E #
Other Aspects:/ B
Test period/ #zitfz/27: 2017-12-05 — 2017-12-27
Abbreviations:  ok/P = passed (57 R ok/P = Z#&
fail/F = failed (X&) fail /[F = A£&56
n.a. /N = notapplicable (F#&MH) nalN = F&EH
This test report relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be
duplicated in extracts. This test report does not entitle to carry any safety mark on this or similar products.
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Test Report No./#i 55585 : 0114072029i 001 2017-12-27
Customer//A S &1H : TANG ENG IRON WORKS CO., LTD./E&#H T MK HBIRA S
Test Method/JIF 7555 . Nickel release/#%¥ ) = - according to EN 1811:2011 + A1:2015
Sample/tx mBRAH AKiE#f Stainless Steel / 304
(S8565) Regulatory
Material/#1 & metal, metallic / /&, €@ requirement/
Lab.-No./EERZ=/R5% TCL171205-10 SERESK
Tri Surface area | Test solution Dilution Nickel released/$R#EH = (Mg/cm?/week)
rial 5 5
(cm?) volume (ml) | volume (ml) (Mg/cm“/week)
1 49.36 50 100 <0.05
49.36 50 100 <0.05 05/0.2
3 49.36 50 100 <0.05
Remark/#5&%:
Maximum Permissible Limit/
Directive/t1§< ltem/IEE O zeNE
(ng/cm?/week of nickel migration)
REACH Regulation (EC) Products intended to come into direct 05

No. 1907/2006 and amendment (EC) and prolonged contact with skin

No. 552/2009 Annex XVII Item 27
(formerly known as 94/27/EC and inserted into pierced ears and other 0.2
2004/96/EC) pierced parts of the human body

All post assemblies which are

*1 The sample of trial 1, 2 and 3 were tested according to EN 1811:2011 + A1: 2015
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- End of Test-Report / 53R & 45 3R ---
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